Test Report No. 7191082886-EC14/1.-YWA
dated 19 Jun 2014
(224404855)
Note: This report is issusd subject o the T eslng and Cedificalion Regulations of the TUV SUD Group and lhe P88 Sinuapme

~-General Terms-ang Conditions of Business of TUV SUD PSB Ple Lid. In addilion. lhis reporl is governed by the
lerms set out within this report

Chonse certiiny.
Add velue,

SUBJECT:

Flame Retardancy test on “Cameltech Industries Sdn Bhd” Fire Retardant Foam for
Furiture Industries submitted by Cameltech Industries Sdn Bhd on 29 May 2014.

TESTED FOR:

Cameltech Industries Sdn Bhd
No 2, Lorong Zainal Abidin 13
Off Jalan Pendamar

41200 Klang, Selangor
Malaysia

DATE OF TEST:

16 Jun 2014 and 17 Jun 2014

PURPOSE OF TEST:

California Bureau of Home Furnishings and Thermal Insulation. Flammability test to
Technicat Bulletin 117~ Section A, Part |, Resilient Cellular Materials.

The test was conducted at TUV SUD PSB's fire test laboratory located at No. 10 Tuas

Avenue 10, Singapore 639134.
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Laboratory:

TOV SU0 PSB Ple, LLd.
o1 Stisnce Pari Dive
Singapore 1168221




PS8 Singapore’

DESCRIPTION OF SAMPLES:

Twenty-five pieces of specimen, said to be “Cameltech Industries Sdn Bhd”
(38ka/m” +2kg/m’) Fire Retardant Foam for Furniture Industries comprising of
Flexible Polyurethane Foam, each of nominal test size of 305mm X 76mim X 12.7mm
(thick) were submitted. The Fire Retardant used was said to be UF500.

ESULYS:

77

Result
Description Unit Before After Requirements
ageing ageing
Flammability Test
Section A, Part |
1. Number of specimens - & 5 -
tested
2. Char length
Individual readings mm
(a) 49 a0 -
(b) 55 103 -
(©) 57 82 -
(d) - 75 92 ]
(e) 65 88 -
Rusrageseqal enat (TQ) 602 (24) | 91.0(36) | 154.2 (6) max
Maximum char length of mm
any individual specimen (ins) 750 (3.0) 108.0 .4 03,2 (R)max
3. Average time of afler AR 0 0.4 Bt
flame
Maximum time of after
flame of any individual sec. 0 01 10 max.
specimen
{ 4. Average time of after sec. 0 0 15 max.
glow
CONCLUSION:

i accordance with the definitions spacified in the Technical Bulletin 1 17, Section A, Part |,
the {est results show that the sample tested meets with the requirements of the test.

A
Ong Kanﬂ_—iuat Chantgng Toa
Senior] AsSociate Engineer Product Manager

(Fire Property)
Mechanical Centre
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0886-EC14/1-YWA

Test Report Ne. 718108
dated 19 Jun 20114
(221404855}

PSB Singzpere -

Flease nole ihat this Repori is issued under the follawing terms ;

1

This report applies to the sempie of the specilic productfequipment given al the time of its testing/calipration. The resulls are nol used to
indicale o imply thal they zre applicable {o other similar items. In sddition, such resulls must nel be used {o indicale or imply that TUv SUD
PSB approves, recommends er endorses the manuizclurer, supplier or user of such preductiequicment, or tnal TOV SUD PSB in any way
“quarantess’ {he later performance cf the produclequipment. Uniess oihensise sialed in this repad, ne lests were conducted lo delermine
long lerm effects of using the sgecific prodiscyequipment.

The sample/s mentioned in Ihis report isfare submilled/supplied/manuiaclured by the Clieal. TUY SUD PSB iherclare assumes no
responsivility for fhe accuracy of information on the brand nems, mode! number, origin of_manufeclure, consignment er any informalion

supplied,

Nolhing in fhis report shall be interpreled lo mezn Iiat TOV SUD PSE has verilied or 2scertained any endorsement ar marks from any olher
tesling authonty or bodies thal may be found on that sample.

This report shall nol be reproduced whelly or in paris and no reference shall be made by the Clienl o TUV SUD PSB or la the fepori or results
furnished by TUV SUD PSB in any adveriisements or sales promolion,

Unless cihenwise staled, the tesls were carried oul in TOV SUD PSB Ple Lid, No.? Science Park Diive Singapere 118221.

July 2011




Tesi Report No. 7191083886-EC14/5-YWA
azated 19 Jun 2014
(221404855)

Nole: This report is issued subject to the Tesling and Cerificalion Regulations of lne TV SUD Greup and the PSR SinUBPQEB
Generat Terms and Conditions of Business of TUV-SUB PSB Pie Lid. - in addition, this report is governed by the B, =0
lerms set oul within this repori.

Chooss certainty.
Add value,

SUBJECT:
Flame Retardancy test on “Cameltech Industries Sdn Bhd” Flexible Polyurethane
Foam submitted by Cameltech Industries Sdn Bhd on 29 May 2014.

TESTED FOR:

Cameltech Industries Sdn Bhd
No 2, Lorong Zainal Abidin 13
Off Jalan Pendamar

41200 Klang, Selangor
Malaysia

DATE OF TEST:

16 Jun 2014 and 17 Jun 2014

PURPOSE OF TEST:

California Bureau of Home Furnishings and Thermal Insulation. Ftammabilify test to
Technical Bulletin 117 - Section D, Part I, Resilient Cellular Materials - Smouldering

Screening Test.

The test was conducted at TUV SUD PSB's fire test laboratory located at No. 10 Tuas
Avenue 10, Singapore 639134,
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DESCRIPTION OF SPECIMENS:

.
G.

MEC 14/

SV

VA

Eighieen pieces of specimen, said to be “"Cameltech Industries Sdn Bhd” (38kg/im®
+2kg/m’) Fire Retardant Foam for Furniture Indusiries comprising of Flexible
Polyurethane Foam were submitted. Nine piecas of specimen were of nomipal test
size of 183mm x 202mm x 50mm (thick) and another nine pieces were of nominal test
size of 200mm x 100mm x 50mm (thick). The Fire Retardant used was said to be

UFS00.
RESULTS:
Results
Description Unit Sample Sample Sample Requirement
1 2 3
Flammability Test
Section D, Part Il
1. Pre-test weight of gm 1135 11356 115.0 -
foam
2. Post-test weight of am 11215 112.0 110.5 -
non-smouldered foam
3. Percentage of non- il ;
smouidered foam Yo L 991 98.7 195 greater than 80
: G SL
Ll
——
N =

CONCLLISION: -1l

In accordance with the definitions specifiethin the Tecﬁﬁical Bulletin 117, Section D,

Part il, the test resulis show that the sample tested meets with the requirements of bt

the test.

/|

Ong

Ki n\g—luat
SeniorjAsdociaie Engineer

Chan Ling Toa
Product Manager
(Fire Propeity)
Mechanical Centre
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PSB Singapore -

Please nole ihat this Report is issued under the following terms :

1. This repor epplies lo the semple of the specific producliequipment given al the time of its teslinglcatibration. The resulls are not used lo
indicate or imply thal they are applicable {o other similer itlems. In addilion, stich resuits must not be used to indicale or imply that TOV SUD
PSB approves, recommeids or endorses the manulzcturer, supplier or user of such product/equipment, or thal TOV SUD PSB in any viey
‘guarantess’ the faler paformance of the procuctequipment. Unless olhenwise slated in this reper, no tesls were conducted lo delermine

long lerm effects of using the specific productequipment.

2. The samgle/s menlicned in this repor isfare submilled/supplisdimanufzctured oy the Client. TUV SUD PSR therefore assumes ao
respensibility for the accuresy cf information on the brand name, mode! number, ofigin of manufacture, consignmen! or any inforination

suppiied.

3. Nolhing in this report shall be interpreted fo meen thal TOV SUD PSB has verified or asceriained any endorsement or marks from any other
lesting authorily or bodies thal may be found on (hal sample.

4. This report shall not be reproduced wholly or in paris and no reference shall be made by the Client to TUY SUD PSB or to the report of resulls
furnished by TUV SUD PSB in any adverlisements or sales promolion.

5. Unless athenwise stalad, the lests were carrigd out in TOV SUD PSB Ple Lid, No.1 Science Park Drive Singapore 118221,

July 2011




